

Test Report

Number: SHAH01690971

Applicant: Yutung Industrial Limited

Date: 27 May, 2024

Attn: DING SENXIAN

Sample Description:

One (1) group of submitted sample said to be :

Item Name : PVC Elevator Belt
Quantity : 1
Labelled Age Group : Adult
Packaging Provided By Applicant : Yes
Country Of Origin : China

Tests Conducted:

As requested by the applicant, for details refer to attached page(s).

Conclusion:

<u>Tested Components</u>	<u>Standard</u>	<u>Result</u>
Tested Component(s)	U.S. Food And Drug Administration part 177.1975 as published in Federal Register Vol 51, NO.22 on February 3, 1986 (proposed rules)	Pass

Tested Component of Submitted Sample	Phthalate content	See Data
--------------------------------------	-------------------	----------

To be continued

Authorized By:
Intertek Testing Services Ltd. Zhejiang



Bobo Yao
Assistant General Manager



Test Report

Number: SHAH01690971

Tests Conducted

1. Test For F.D.A. Regulation (Proposed Rules) On Vinyl Chloride Polymer Resin

As per U.S. Food And Drug Administration part 177.1975.

	(1)	Result (ppb)	Limit
Residual vinyl chloride monomer	<5		10 ppb

Remark: ppb = Parts per billion
< =Less Than

Tested Components: See component list in the last section of this report.

Date Sample Received: May 15, 2024
Testing Period: May 15, 2024 to May 22, 2024

2. Phthalate Content Test

With reference to EN 14372 / CPSC-CH-C1001-09.4, by Gas Chromatography-Mass Spectrometry (GC-MS) and High Performance Liquid Chromatography (HPLC) analysis.

Tested Compound	Cas No.	Result (mg/kg)
		(1)
Di-butyl phthalate (DBP)	84-74-2	ND
Di(2-ethyl hexyl) phthalate(DEHP)	117-81-7	ND
Benzyl butyl phthalate (BBP)	85-68-7	ND
Di-iso-nonyl phthalate (DINP)	28553-12-0 68515-48-0	ND
Di-n-octyl phthalate (DNOP)	117-84-0	ND
Di-iso-decyl phthalate (DIDP)	26761-40-0 68515-49-1	ND
Di-iso-butyl phthalate (DIBP)	84-69-5	ND
Bis(2-methoxyethyl) phthalate (DMEP)	117-82-8	ND
Di-iso-pentyl phthalate (DIPP)	605-50-5	ND
Di-n-pentyl phthalate (DPP)	131-18-0	ND
n-Pentyl-iso-pentyl phthalate	776297-69-9	ND
1,2-Benzenedicarboxylic acid, di-C7-11-branched and linear alkyl esters (DHNUP)	68515-42-4	ND
1,2-Benzenedicarboxylic acid,di-C6-8-branched alkyl esters,C7-rich (DIHP)	71888-89-6	ND
1,2-Benzenedicarboxylic acid, dipentylester, branched and linear	84777-06-0	ND
Di-ethyl phthalate (DEP)	84-66-2	ND
Di-methyl phthalate (DMP)	131-11-3	ND
Diheptyl phthalate (DHP)	3648-21-3	ND

Remark: Detection Limit = 100mg/kg
ND = Not Detected



Test Report

Number: SHAH01690971

Tests Conducted

Tested Components: See component list in the last section of this report.

Date Sample Received: May 15, 2024
Testing Period: May 15, 2024 to May 24, 2024

Components List:

- (1) Green and white PVC elevator belt



Picture 1: Submitted Sample

End Of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

This report shall not be reproduced except in full, without written approval of the laboratory.

